8
SWITCH WIRE DIAGRAM
MOTOR WIRES
123458
£ GROUMND TO MOTOR
7
=
IGROUMI {GREFH)
COMMAOH [HHITE}
TRIACK)
WHEELER

REX

N4

3744 Jefferson Rd., Ashtabula, OH 44005
DESCRIPTION:
TEST PUMP

PARTNO. 39300




%
i

SECTION A-A
SCALE1:1

D D

Q‘WEEE
Ashtabula, 005

DESCRIFTICN:



'LEON_‘ NEI‘?‘ARBTER DESCRIPTION Qry
] 700792 PUMP ASSEMBLY ]
2 700755 MOTOR w/ SPECIAL SHAFT ]
3 700725 HANDLE ]
4 700756 COVER PLATE ]
5 154 GRIP ]
6 7179 3/8" SPLIT LOCK WASHER 4
7 276122 3/8-16 x 1 1/2" HEX HEAD CAP SCREW 4
8 275857 5/16-18 HEX NYLON INSERT LOCKNUTS 3
9 166 5/16-18 x 3/4 HEX HEAD CAP SCREW 3
10 276362 SWITCH GUARD ]
i 221389 CORD SET ]
12 3917 HOSE ]
13 700724 CAM ]
14 276685 BEARING ]
15 276443 RUBBER FOOT 3
16 276118 1/4-20 x 1/2" FULL DOG SET SCREW 2
17 276143 SWITCH ]
18 276363 SWITCH BOOT ]
19 275716 CORD CONNECTOR ]
20 220874 NAME PLATE ]
21 276203 METAL TAK 4




WFIEEI.ER)
3744 Jefferson Rd., Ashiabula, OH 44005
DESCRIPTION:

PUMP ASSEMBLY
PARTNO. 700792



39350

Repair Kit DESCRIPTION QTY
276687 |O-RING 4
276688 |O-RING 1
275815 |O-RING 2

| s [DESCRIPTION QrY
1 700721 MOUNTING PLATE 1
2 700722  |CYLINDER HEAD 2
3 700723  |PISTON 1
4 700718  [MANIFOLD (MACHINED) 1
5 700726  STEM 1
6 700758  [SPRING 1
7 700738  |VALVE POPPET 1
8 275105  [1/4" SPLIT LOCK WASHER 6
2 275815  |O-RING NS-212 VITON 2
10 275862  [3/16"DIAx 1 1/2"ROLL PIN 1
11 36359 0-600 PSI GAUGE 1
12 275921 3/8-18 NPT VALVE 1
13 5614 HOSE ADAPTER 1
14 275923 3/8-18 NPT TEE 1
15 275917  |STRAINER 1
16 276686  [1/4-20 x 3 3/4" HEX HEAD CAP SCREW 6
17 276701 STREET ELBOW 3/8" 1
18 276767  |SWIVEL ADAPTER & SWIVEL NUT 1
19 276376  [1/4" NPT BRASS PLUG 3
20 275924 1/4" 1o 3/8" BRASS HEX REDUCING BUSHING 1
21 276699  [1/8"DIAx 1"ROLL PIN 1
22 276698  [VALVE (CHECK) (1 set of 4 pieces) 4
23 276688  |O-RING (-203) 1
24 276687  |O-RING (-022) 4
25 276145  [3/8 CLOSE BRASS NIPPLE ]




